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SPECI ICATION AND GRADE

PIPE CARBON SMLS STD PIPE API SL-%42ZND EOITION OATED 1/BB PSL-2 GRADE B AND GRADE X42 ASTM AS3-%B| ASTM
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MW AS ROLLED 9% 8.625(219.0875) n{meiiWALL 5 spg (12.708) in (mmi
TENSITE VED her ] 'Es':rs “8 T?Nasu.g VIT Euz)NG % m'ﬁu'&ssa MNPHgD':'Eﬁo RELL L
- 1 . ) P 1l . R .
3 ' ) {iN 1 SCALE: T
IDEI?]%QN gEiTngt{l % %g%ﬁ M 4 2@’@8 ! MIN; 7gkbdd|  mMax: AN MIN: 1890 !
_ IN fuax: 658081 wax 11080200 38.fwx. 99.0
YBee 284697 |STRIP/T/B  |AR .59 SPS00 .50 78000 0.65 35.90 B 87.0 1590
s | END OFF DATA THISISHEET #»
E
\
]
[}
¥
; ,
LEQAEND: lt.-s : ng%ﬂﬁlNAi. o : N B QT : Orlﬁé\ICH;.D &ETE!«&PEH’ED AR - AS ROULED n - BODY - WELD
c MN P B8 3l <U N CR MO AL N v B T ca [le] CE*
OB PREON TYPE ' ' MAX]
" v . v L LJ L) L] LJ L] r L ¥ = i
Yiesedl - 19 | 195 pil|ee7 24 |25 | DH 9§ 22 | 239 P01 R E-TE .39
“olyeeedl 284697 19 | 126 p12|007] 22 |24 | 8 28 02 | B3G 702 : 201 ; 40
Y 1066 69 |29 196 B11 007 22 |94 | B3 P8 B2 | D3 2892 P et . 49
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. POSITIONS FOR ELEMENTS ARE INDICATED BY THE LEFT MARGIN, VERTICAL DOTTED LINE OR DECIMAL POINT.
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' B DATE: @9724/28

. @ UNITED STATES STEEL : TUBULAR PRODUCTS TIME: 11:84:29
_ CERTIFIED TEST REPORT
- (T+PE B - IN ACCORDANCE WITH 130 10474/ EN10204/ DINEQ048)
MILL ORDER/ITEM NO. SHIFFERS NO. PO MJMBER
A TURg778 B8l : C95699 _ ,
&~ AS ROLLED 0D B.625(21%.0875) Rl [RC g 5pp (12.700) W o)
- : ' : GHARPY V-NOTCH MPACT TESTING )
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LEGEND; L -l..DNGITUD!‘I{\;I..r T - THANSVERSE B - BODY W - WELD HAZ - HEAT AFIFECTED ZONE
TESTING / INGPEQTION INFORMATION
TEST 7 INSPECTION YES RESULTS 7 COMMENTS
[TFULL LENGTR VISUAL X
FULL LENGTR &M X 00 __ X oo/b LR 7. 18.0% NOTCH
FULL LENGTH MPL
FULL CENGTH UT oD ___ OB7ID L /T
END AREA TNSPEGTION (PLAIN E '—6) MR Ut
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FULL LENGTH DRIFT _ DEIF T MANDREL SIZE:
ADDITICHNAL NOTES/COMMENTS
MELTEY AND MANUFASTURED IN TRE USA, NO REFAIRS BY WELDING. NO MERCURY OR MERCURY
COMPOUNDOS ARE ADDED TO THE STEEL AND ALL MERCURY BEARING EQUIPMENT IS PROTECTED BY A DOUBLE BOUNDARY
OF CONTAINMENT,
PIPE ALSO MEET THE REQUIREMENTS OF ASTM A1®8 GRADE C & ASME SA1B6 GRADE C
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